112 13 14 15 16 17

BRAKES
134



ITEM
1

2

11

12

13

14

15

17

18

19

20

PART

NUMBER QTY.

076428

911097
911098

050325
910967

058614

076427

911097
911098

090960

916227

079230

090958

079203
079229
092787
050328
050323
049988
050313
035892
035068
904208
911043
089224
913830
310244
072438
050316

903774
906652

oo N Y o]

[SVIN SV IR SV

T

BRAKES

PACKAGE
DESCRIPTION NUMBER
BAND ASSEMBI Y, lower half (Includes lining) &L LY 20
LINING, lower band (Crder LINING KIT 076552) ., . ... ... 076552
RIVET, tubular, brass, flat-hd., 3/16" x 3/8"' . .. .. 076552
RIVET, tubular, brass, flat-hd., 3/16" x 9/16". .. .. 076552

PIN, band hinge M;,g,}_j et

PIN, cotter, 1/8" x 7/8" P .
0205 S> <l

/Z?mla- Qry (1)

WASHER, band hinge pin

BAND ASSEMBLY, upper half (Includes lining) AT ERR

LINING, upper band (Order LINING KIT 076552). .. ... ... 076552
RIVET, tubular, brass, flat-hd., 3/16" x 3/8" ..... 076552
RIVET, tubular, brass, flat-hd., 3/16" x 9/16" . ... 076552

ADJUSTER, brake band (6-7/16" long){Used prior to tractor
#5610. Order ADJUSTER 090960 and BLOCK 090958)

ADJUSTER, brake band (6-7/8" long) Effective with
tractor #5610)

PIN, roll, 1/4" x 1"

BLOCK, adjuster spring (17/32" thick)(Used prior to
tractor #5610)

BL OCK, adjuster spring (5/16" thick)(Effective with
tractor #5610)

SPRING, adjuster
WASHER, adjuster spring
PIN, band end
FOREK, band adjustment
BELLCRANK ASSEMBI Y (Includes item 14)
BUSHING, bellcrank (steel)
BRACKET, bellcrank
CAPSCREW, 1/2"NF x 2-1/2"
CAPSCREW, 1/2"'NF x 2-1/4"
LOCKWASHER, 1/2"
NUT, 1/2"NF
CLIP, parking brake lock spring
NUT, jam, 1/2"NF
WASHER, plain, SAE std., 1/2"
SPRING, parking brake lock
L OCK, parking brake

CAPSCREW, 5/16"NC x 2"
NUT, jam, 5/16'"NC

{Continued)

135



ITEM NUMBER QTY.

21

22
23
24
25
26

27

28

29

30
31

32

33
34

35

36
37

38

39

40

41

PART

033074
910967
085787
035018
904208
087997
051288

049993
910967

050434
050433
911044
904209
085435
085436
054182
034514
085762
911159
915276
049988
068389

088389
910967

079742
070343

085779
911043

078908

049993
910967

050268
911028

Lo ] ™oV

[x]

BRAKES (Continued)
DESCRIPTION

PIN, parking brake lock
PIN, cotter, 1/8" x 7/8"

BRACKET, parking brake lock
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"

BLOCK, tapped

BAR, locking, parking brake

PIN, parking brake locking bar
PIN, cotter, 1/8" x 7/8"

PAD, pedal
BOLT, eye, pedal pad

NUT, 5/8'NF
LOCKWASHER, 5/8"

PEDAL ASSEMBLY, left brake (Includes items 31 and 33)

PEDAL ASSEMBLY, right brake (Includes items 31 and 33)

RING, snap, pedal shaft
BUSHING, pedal (bronze)

SHAFT, pedal
WASHER, plain, SAE std., 1"

FITTING, lubricating, 90°, 1/8'NPT

BUSHING, pedal (steel)
YOKE, operating rod

PIN, brake operating rod yoke
PIN, cotter, 1/8" x 7/8"

CLIP, pedal spring
SPRING, pedal retracting

ROD, brake operating
NUT, 1/2"NF

BOOT, brake operating rod (rubber)

PIN, brake operating rod
PIN, cotter, 1/8' x 7/8"

SCREW, band supporting (hex-hd., 1/2"NC x 2-1/4")

NUT, 1/2"NC

136

PACKAGE
NUMBER



